
Part No. 1263387GT
Rev: A.02
November 2023

from SN 0981-1328
     to SN 0992-3608PLM

Serial Number Range

Parts Manual



Part No. 1263387GTPLM

November 2023

2



Part No. 1263387GT PLM

November 2023

3



Part No. 1263387GTPLM

November 2023

4



PLMPart No. 1263387GT

November 2023

5



Part No. 1263387GTPLM

November 2023

6



Description Page

100 Base Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

101.1 Base Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

200 Mast Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

201.1 Mast Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

300 Winch Assemblies . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

301.1 KH1050 Personnel Winch, KX1050 Material Winch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
302.1 KH1550 Personnel Winch, KX1550 Material Winch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

400 Platform Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

401.1 Platform Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part Number Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

November 2023

Table of Contents

Part No. 1263387GT PLM

8

8

12

12

22

22
24

28

28

32

7



Part No. 1263387GT

November 2023

101.1 Base Assembly

100 Base Components

PLM8



Item Part No. Description Qty.

A 33532GT DECAL KIT,PL UPDATE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

A- 33530GT INSTRUCTIONS,INSTALL (33532)
Instructions for Decal Kit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 6978GT WHEEL,10 X .75 X 1.5" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 AXLE
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6038GT NUT,HEX,5/16-18,GR8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 OUTRIGGER
refer to item 25

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5A 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5B 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

5C 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 8214GT HANDLE,LEVELING JACK,SHRT-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 6708GT SCREW,HHC,3/8-16 X 2.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6002GT NUT, LP NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 6082GT HANDLE BALL KNOB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 LEVELING JACK ROD 16"
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 6884GT SCREW,HHC,1/4-20 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13A 6091GT NUT, NYLOCK, 1/4-20
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

13B 6091GT NUT, NYLOCK, 1/4-20
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

13C 6091GT NUT, NYLOCK, 1/4-20
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

14 FOOT PAD W/RUBBER, 4.38" DIA (14538)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

16 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18 6898GT WASHER,SHIM,.625 X 1.188X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

19 6714GT LEVEL,BUBBLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 6002GT NUT, LP NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

21 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

22 6519GT CASTER, PL SW W/SB 5X1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 1263387GT

November 2023

101.1 Base Assembly

100 Base Components

PLM 9



Part No. 1263387GT

November 2023

101.1 Base Assembly

100 Base Components

PLM10



Item Part No. Description Qty.

23 6825GT PIN,OUTRIGGER LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

24 FRAME
for reference only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 1288315GT OUTRIGGER TUBE W/DECAL,PL-12 - 24.0" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25- 1288316GT OUTRIGGER TUBE W/DECAL,PLM18-41" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25- 1288317GT OUTRIGGER TUBE W/DECAL,PLC24-58" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25- 1288319GT OUTRIGGER TUBE W/DECAL, PL-18NB -48" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25- 1288320GT OUTRIGGER TUBE W/DECAL,PL24/NB PL19CSA,64" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26 JACK
refer to item 11

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27 6708GT SCREW,HHC,3/8-16 X 2.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

28 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29A 6021GT WASHER,LOCK,.375
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

29B 6021GT WASHER,LOCK,.375
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31

29C 6021GT WASHER,LOCK,.375
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

30A 6022GT NUT,HEX,3/8-16
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

30B 6022GT NUT,HEX,3/8-16
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

30C 6022GT NUT,HEX,3/8-16
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

31 6834GT CONDUIT-MAST BRACE,GE-39.375" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 1263387GT

November 2023

101.1 Base Assembly

100 Base Components

PLM 11



Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM12



Item Part No. Description Qty.

1A 6077GT PULLEY BACK-UP PLATE
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 6077GT PULLEY BACK-UP PLATE
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1C 6077GT PULLEY BACK-UP PLATE
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

2A 6712GT CABLE GUARD, UPPER, TOP, ZINC
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2B 6712GT CABLE GUARD, UPPER, TOP, ZINC
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2C 6712GT CABLE GUARD, UPPER, TOP, ZINC
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

3 PULLEY
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4A CABLE ASSY, PL12M (7497)
(PLM-12) (component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4B 7496GT CABLE ASSY, PL18M**
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4C 7495GT CABLE ASSY, PL24M**
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5A 6096GT SCREW,HHC,1/2-13 X 2 GR5
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5B 6096GT SCREW,HHC,1/2-13 X 2 GR5
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5C 6096GT SCREW,HHC,1/2-13 X 2 GR5
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6A 6052GT WASHER,SHIM,.5 X .875 X .063
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6B 6052GT WASHER,SHIM,.5 X .875 X .063
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6C 6052GT WASHER,SHIM,.5 X .875 X .063
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

7A 6034GT NUT,HEX,JAM,1/2-13
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7B 6034GT NUT,HEX,JAM,1/2-13
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7C 6034GT NUT,HEX,JAM,1/2-13
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

8A 6086GT NUT,LP NYLOCK,1/2-13
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8B 6086GT NUT,LP NYLOCK,1/2-13
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

8C 6086GT NUT,LP NYLOCK,1/2-13
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9A 21448GT BRAKE CATCH-INVESTMENT CAST
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9B 21448GT BRAKE CATCH-INVESTMENT CAST
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

9C 21448GT BRAKE CATCH-INVESTMENT CAST
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10A 6143GT CONDUIT-SFTY.BRAKE SPACER-1.75
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10B 6143GT CONDUIT-SFTY.BRAKE SPACER-1.75
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10C 6143GT CONDUIT-SFTY.BRAKE SPACER-1.75
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM 13



Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM14



Item Part No. Description Qty.

11 PIN, RETAINER
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

12A 6142GT PIN,ROLL,.125 X 1.25
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

12B 6142GT PIN,ROLL,.125 X 1.25
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

12C 6142GT PIN,ROLL,.125 X 1.25
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13A 6178GT NUT, NYLOCK, 10-32
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13B 6178GT NUT, NYLOCK, 10-32
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14A 6132GT CONTROL ROD, ZINC
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14B 6132GT CONTROL ROD, ZINC
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

14C 6132GT CONTROL ROD, ZINC
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15A 6147GT SCREW,RHM,10-32 X 1
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

15B 6147GT SCREW,RHM,10-32 X 1
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

15C 6147GT SCREW,RHM,10-32 X 1
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

16A 6146GT WASHER,FLAT,MS,#10,Y
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16B 6146GT WASHER,FLAT,MS,#10,Y
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

16C 6146GT WASHER,FLAT,MS,#10,Y
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

17A 6136GT STOP BRACKET WELDMENT-S/B
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17B 6136GT STOP BRACKET WELDMENT-S/B
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

17C 6136GT STOP BRACKET WELDMENT-S/B
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18A 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18B 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18C 6145GT SCREW,HHC,1/4-20 X 1.5
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19A 6091GT NUT, NYLOCK, 1/4-20
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19B 6091GT NUT, NYLOCK, 1/4-20
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19C 6091GT NUT, NYLOCK, 1/4-20
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

20A 6137GT COLUMN SPRING
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20B 6137GT COLUMN SPRING
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20C 6137GT COLUMN SPRING
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

21A 6133GT CONTROL ROD SPRING
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM 15



Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM16



Item Part No. Description Qty.

21B 6133GT CONTROL ROD SPRING
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

21C 6133GT CONTROL ROD SPRING
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22A CASTING, SLIDING PULLEY, 6000 (6131)
(PLM-12) (component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22B CASTING, SLIDING PULLEY, 6000 (6131)
(PLM-18) (component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

22C CASTING, SLIDING PULLEY, 6000 (6131)
(PLM-24) (component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23A 6093GT PULLEY AXLE PIN-1.41 X.5,ZINC
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23B 6093GT PULLEY AXLE PIN-1.41 X.5,ZINC
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

23C 6093GT PULLEY AXLE PIN-1.41 X.5,ZINC
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

24A 6094GT PIN,COTTER,.125 X 1
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24B 6094GT PIN,COTTER,.125 X 1
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

24C 6094GT PIN,COTTER,.125 X 1
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25A 6789GT CABLE RETAINER CLIP--ZINC***
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

25B 6789GT CABLE RETAINER CLIP--ZINC***
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

25C 6789GT CABLE RETAINER CLIP--ZINC***
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26A 21301GT MAST PLM.12#2, 18#3, 24#4, 84"
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26B 21302GT MAST ASSY. PLM18#2,PLM24#3 84"
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26C 21303GT MAST SECTION, #2, PLM-24
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 9147GT SCREW,HHC,1/2-13 X 9 GRD.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28A 6086GT NUT,LP NYLOCK,1/2-13
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

28B 6086GT NUT,LP NYLOCK,1/2-13
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

28C 6086GT NUT,LP NYLOCK,1/2-13
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

29 WHEEL, 5 X .5 X 1.25 (6765)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

30 AXLE, ROLLBACK
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

32A 6021GT WASHER,LOCK,.375
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

32B 6021GT WASHER,LOCK,.375
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

32C 6021GT WASHER,LOCK,.375
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

33A 6022GT NUT,HEX,3/8-16
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM 17



Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM18



Item Part No. Description Qty.

33B 6022GT NUT,HEX,3/8-16
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

33C 6022GT NUT,HEX,3/8-16
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

34 6061GT WINCH MOUNTING PLATE WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

36 6002GT NUT, LP NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37 SPACER, WINCH MOUNT
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38 7256GT SCREW,HHC,5/16-18 X 6 GRD.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39 21300GT MAST SECTION, #1, PLM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40A 6130GT SLOTTED CHANNEL 68.25-UNPLTD
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

40B 6130GT SLOTTED CHANNEL 68.25-UNPLTD
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

40C 6130GT SLOTTED CHANNEL 68.25-UNPLTD
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

40- 7266GT RIVET,STL,STL,P,.25 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

41 PIN,LOCK
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

42 BRACKET,LOCK
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43 7215GT HOLD DOWN SPRING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

45A 17712GT SCREW,FHS,3/8-16 X 1.75
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

45B 17712GT SCREW,FHS,3/8-16 X 1.75
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

45C 17712GT SCREW,FHS,3/8-16 X 1.75
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

46A 7269GT WEDGE BLOCK
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

46B 7269GT WEDGE BLOCK
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

46C 7269GT WEDGE BLOCK
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

47 SCREW,HHC,1/2
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

48 6207GT MAST HEAD PULLEY CASTING****** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

49A 6054GT NUT,HEX,3/8-24
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

49B 6054GT NUT,HEX,3/8-24
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

49C 6054GT NUT,HEX,3/8-24
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

50A WASHER,SHIM
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM 19



Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM20



Item Part No. Description Qty.

51A 6050GT ROLLER, NYLATRON,1.5 O.D.**
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

51B 6050GT ROLLER, NYLATRON,1.5 O.D.**
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

51C 6050GT ROLLER, NYLATRON,1.5 O.D.**
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

52A 31707GT ROLLER KIT(SL,PLC,AWP1) QTY 1
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

52B 31707GT ROLLER KIT(SL,PLC,AWP1) QTY 1
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

52C 31707GT ROLLER KIT(SL,PLC,AWP1) QTY 1
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

53 BRACKET,CASTER
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

54 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

55 CASTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

56 6953GT TILTBACK OUTRIGGER WELD--PL30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

57 6825GT PIN,OUTRIGGER LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

58A 6280GT CABLE GUARD,TOP, ZINC
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

58B 6280GT CABLE GUARD,TOP, ZINC
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

58C 6280GT CABLE GUARD,TOP, ZINC
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

59A 21301GT MAST PLM.12#2, 18#3, 24#4, 84"
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

59B 21302GT MAST ASSY. PLM18#2,PLM24#3 84"
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

59B- 21301GT MAST PLM.12#2, 18#3, 24#4, 84"
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 1263387GT

November 2023

201.1 Mast Assembly

200 Mast Components

PLM 21



Part No. 1263387GT

November 2023

301.1 KH1050 Personnel Winch, KX1050 Material Winch

300 Winch Assemblies

PLM22



Item Part No. Description Qty.

A 5109GT WINCH ASSEMBLY-GL/HL KX1051 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

B 5033GT WINCH ASSY-KX1051,W/SHORT HNDL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

C WINCH ASSY EUM,KH-1550******** (22751)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 BUSHING, LARGE PINION, FULTON (6204)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 WASHER,THRUST, KX-1050,1051 (14190)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 RATCHET GEAR ASSY, K-1050,1051 (14191)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 FRICTION DISC, KX-1000,050,051 (5157)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 PINION GEAR ASSY, KX-1050,1051 (14193)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 PINION SHAFT, KX-1050,1051 (14194)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 RETAINING RING (6200)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 BUSHING, SMALL PINION, FULTON (6199)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 5156GT RATCHET KIT,K-1000 SERIES,935 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 WINCH HOUSING
(NOT A SERVICE PART)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

11 1280486GT PLATE, WINCH REINFORCEMENT, FLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6190GT CABLE KEEP.KIT (BRACKET TYPE)* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 SPACER, DRUM BOLT, K-1000,1050 (5320)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 9134GT CABLE KEEP.KIT (THREADED STUD) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 DRUM ASSY
(NOT A SERVICE PART)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 5376GT COVER, DRUM, KX-1000,050,051 (5376)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 5343GT DECAL,MAINT. LUBRICATION, YLW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 SHIM
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 12012GT NUT,LOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20A 16342GT WINCH HANDLE-O.A.LENGTH-11"
(Included w/5109 and 9030)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20B 16344GT WINCH HANDLE-O.A.LENGTH-6.25"
(Included with 5033)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 6034GT NUT,HEX,JAM,1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

22 14189GT PINION PLATE (KX/KH-1051,1050) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 1263387GT

November 2023

301.1 KH1050 Personnel Winch, KX1050 Material Winch

300 Winch Assemblies

PLM 23



Part No. 1263387GT

November 2023

302.1 KH1550 Personnel Winch, KX1550 Material Winch

300 Winch Assemblies

PLM24



Item Part No. Description Qty.

A 7505GT WINCH ASSY (OLD STYLE SL/ST)
Include: SL-18, 24, ST-18, 24

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

B 7504GT WINCH ASSEMBLY-SL/M9.5 MAST
Include: SL-12, M9.5

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 6172GT WINCH COVER PLATE
(Used on PLM Platform Winch Only)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 6726GT DECAL,WINCH OPER.INST,PLAT.WCH
(Used on PLM Platform Winch Only)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 7572GT BRAKE DISK,POLY,.5 BORE,K-1550 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 RATCHET GEAR,K-1550 1/2" I.D. (6777) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 BRAKE DISK,.5 BORE,K-1550 (7571)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 PINION GEAR AND DISC K-1550 (7590)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 WINCH PINION SHAFT, K-1550 (7588)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8A BUSHING, SMALL PINION, FULTON (6199)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8B BUSHING, LARGE PINION, FULTON (6204)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 16344GT WINCH HANDLE-O.A.LENGTH-6.25"
(Incl. w/7540 and 7508)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9- RETRO FIT KIT, FULTON WINCH (7557)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10 RATCHET KIT (K-1500,K-1550)**
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 6034GT NUT,HEX,JAM,1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 6787GT DECAL,WINCH LUBE INST. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 WINCH HOUSING
(Not available as a Service part)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

14 6190GT CABLE KEEP.KIT (BRACKET TYPE)* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6184GT SPACER, DRUM BOLT, K-1550 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 9134GT CABLE KEEP.KIT (THREADED STUD) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 DRUM LOCK
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 DRUM ASSY
(Not available as a Service part)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19 WINCH GEAR COVERS, K-1500 (6770)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 16343GT WINCH HANDLE-O.A.LENGTH-8"**
(Incl. w/7505, 7507 and 7520)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 6185GT BOLT, DRUM SPACER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 3/8-16 X 5.75-HOUS.SPACE BOLT (7585)
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 FRAME SPACER,K-1550 (7584)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 LOCK NUT (3/8-16) SEE 12012 (5319
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 1263387GT

November 2023

302.1 KH1550 Personnel Winch, KX1550 Material Winch

300 Winch Assemblies

PLM 25



Part No. 1263387GT

November 2023

302.1 KH1550 Personnel Winch, KX1550 Material Winch

300 Winch Assemblies

PLM26



Item Part No. Description Qty.

25A WINCH, PINION SPACER,SM,KX1550 (7598)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25B 7592GT WINCH PINION SPACER,LG,KX-1550
(Used on early KX/KH-1550 Models in conjunction with #6204 Bushing, Index #3)

. . . . . . . . . 1

26 WINCH PINION PLATE, K-1550 (7591)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 1263387GT

November 2023

302.1 KH1550 Personnel Winch, KX1550 Material Winch

300 Winch Assemblies

PLM 27



Part No. 1263387GT

November 2023

401.1 Platform Assembly

400 Platform Components

PLM28



Item Part No. Description Qty.

1 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

2A 6021GT WASHER,LOCK,.375
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2B 6021GT WASHER,LOCK,.375
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2C 6021GT WASHER,LOCK,.375
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3A 6022GT NUT,HEX,3/8-16
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3B 6022GT NUT,HEX,3/8-16
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3C 6022GT NUT,HEX,3/8-16
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 6172GT WINCH COVER PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6272GT RIVET,STL,STL,P,.125 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 FRAME, SHELF
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 BRACKET, SHELF
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

9 SCREW
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10A 6142GT PIN,ROLL,.125 X 1.25
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

10B 6142GT PIN,ROLL,.125 X 1.25
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10C 6142GT PIN,ROLL,.125 X 1.25
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

11 TUBE, FR
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 TUBE JOINT
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13A 6147GT SCREW,RHM,10-32 X 1
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13B 6147GT SCREW,RHM,10-32 X 1
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

13C 6147GT SCREW,RHM,10-32 X 1
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14 6607GT WASHER,LOCK,#10 PLTD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 TUBE, SD
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15- TUBE JOINT
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 TUBE JOINT
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 TUBE, SD
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 TOOL TRAY
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6161GT CHAIN,TWST LNK MAC.GALV.1/0-BK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 1263387GT

November 2023

401.1 Platform Assembly

400 Platform Components

PLM 29



Part No. 1263387GT

November 2023

401.1 Platform Assembly

400 Platform Components

PLM30



Item Part No. Description Qty.

19- 6168GT CAPSCREW-HXHEAD GR5 - . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 CHAIN LINK, 3/16 COLD SHUT PLTD (6162)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

21 6163GT SNAP HOOK, 3/8 X 2.9375 X 5/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 6637GT SCREW,HHC,1/4-20 X 1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

23A 6091GT NUT, NYLOCK, 1/4-20
(PLM-12)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23B 6091GT NUT, NYLOCK, 1/4-20
(PLM-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23C 6091GT NUT, NYLOCK, 1/4-20
(PLM-24)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

24 SIDE, PLATFORM
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 FLOOR, PLATFORM
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26A 6758GT CARRIAGE, PLM, 29" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26B 6755GT CARRIAGE ASSEMBLY-PLM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 6550GT U-BOLT,3/8 X 1 YZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 PLATFORM MOUNT
for reference only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

30 TUBE CORNER
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

31 6165GT PLAT. WINCH MT CHANNEL-55",PLM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 6002GT NUT, LP NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

33 MOUNT, HANDLE
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 FASTENER, HANDLE MOUNT
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 MOUNT, WINCH
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 1263387GT

November 2023

401.1 Platform Assembly

400 Platform Components

PLM 31



Part no. Page Number
5033GT 23

5109GT 23

5156GT 23

5343GT 23

5376GT 23

6002GT 9, 19, 31

6021GT 11, 17, 29

6022GT 11, 17, 19, 29

6034GT 13, 23, 25

6038GT 9

6050GT 21

6052GT 13

6054GT 19

6061GT 19

6077GT 13

6082GT 9

6086GT 13, 17

6090GT 9, 19, 29

6091GT 9, 15, 31

6093GT 17

6094GT 17

6096GT 13

6097GT 11

6130GT 19

6132GT 15

6133GT 15, 17

6136GT 15

6137GT 15

6142GT 15, 29

6143GT 13

6145GT 9, 15

6146GT 15

6147GT 15, 29

6161GT 29

6163GT 31

6165GT 31

6168GT 31

6172GT 25, 29

6175GT 17, 29

6178GT 15

6184GT 25

6185GT 25

Part no. Page Number
6190GT 23, 25

6207GT 19

6272GT 29

6280GT 21

6356GT 9

6519GT 9

6550GT 31

6563GT 19

6607GT 29

6637GT 31

6638GT 9, 31

6708GT 9, 11

6712GT 13

6714GT 9

6726GT 25

6755GT 31

6758GT 31

6787GT 25

6789GT 17

6825GT 11, 21

6834GT 11

6884GT 9

6889GT 9

6898GT 9

6953GT 21

6978GT 9

7215GT 19

7256GT 19

7266GT 19

7269GT 19

7495GT 13

7496GT 13

7504GT 25

7505GT 25

7572GT 25

7592GT 27

8214GT 9

9134GT 23, 25

9147GT 17

10107GT 9, 21

12012GT 23

14189GT 23

Part no. Page Number
16342GT 23

16343GT 25

16344GT 23, 25

17712GT 19

21300GT 19

21301GT 17, 21

21302GT 17, 21

21303GT 17

21448GT 13

31707GT 21

33530GT 9

33532GT 9

1280486GT 23

1288315GT 11

1288316GT 11

1288317GT 11

1288319GT 11

1288320GT 11

Part No. 1263387GT

November 2023

Part Number Index

PLM 32



November 2023

Notes

Part No. 1263387GT 33




	PLM MC (1263387)
	100 Base Components
	101.1 Base Assembly

	200 Mast Components
	201.1 Mast Assembly

	300 Winch Assemblies
	301.1 KH1050 Personnel Winch, KX1050 Material Winch
	302.1 KH1550 Personnel Winch, KX1550 Material Winch

	400 Platform Components
	401.1 Platform Assembly


	Part Number Index



